Page: 1

Date: 02/16/23 at 11:47 AM

Aqua Solutions, Inc. 6913 Highway 225 Deer Park, TX, 77536 281/479-2569 Certificate of Analysis / QC Results

Customer PO #:

Packaged Product	280-251	F		
	IPA/XY	LENE 1:1 (50/50)		
Test		Target/UOM	Range	Result
APPEARANCE AND CO	LOR	CLEAR AND BRIGHT	-	PASS
		APPEARANCE		
Sample ID				
Tested	02/16/23			
Tester	TBUR			
Recorded	02/16/23			
REFRACTIVE INDEX		1.4380	1.4331 - 1.4403	1.4331
		REFRACTIVE INDE		
Sample ID				
Tested	02/16/23			
Tester	TBUR			
Recorded	02/16/23			
SPECIFIC GRAVITY		0.8260	0.8243 - 0.8285	0.8260
		SPEC GRAVITY		
Sample ID				
Tested	02/16/23			
Tester	TBUR			
Recorded	02/16/23			
WATER, PPM		200.0	0.0 - 1000.0	0.0
		PPM		
Sample ID				
Tested	02/16/23			
Tester	TBUR			
Recorded	02/16/23			
COLOR APHA		<20		10
		COLOR APHA		
Sample ID				
Tested	02/16/23			
Tester	TBUR			
Recorded	02/16/23			
Lot # 30400)3			
Made 02/09	,, 45			

Quality Manager